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Package leaflet: Information for the user

Betnovate Cream 
betamethasone valerate
Read all of this leaflet carefully before you start using this medicine because it contains important information for you.
• Keep this leaflet. You may need to read it again.
• If you have any further questions, ask your doctor or pharmacist.
• This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
• If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4. 
What is in this leaflet
1 What Betnovate is and what it is used for
2 What you need to know before you use Betnovate
3 How to use Betnovate
4 Possible side effects
5 How to store Betnovate 
6 Contents of the pack and other information

1  What Betnovate is and what it is used for
Betnovate contains a medicine called betamethasone valerate. It belongs to a group of medicines called steroids that reduce swelling and irritation. 
Betnovate is used to help reduce the redness and itchiness of certain skin problems, such as eczema, psoriasis and dermatitis.

2  What you need to know before you use Betnovate
Do not use Betnovate:
• if you are allergic (hypersensitive) to betamethasone valerate or any of the other ingredients of Betnovate (listed in section 6)
• on a child under 1 year 
• to treat any of the following skin problems, it could make them worse:

- acne 
- severe flushing of skin on and around your nose (rosacea)
- spotty red rash around your mouth (perioral dermatitis)
- itching around your back passage or private parts
- infected skin (unless the infection is being treated with an anti-infective medicine at the same time)
- itchy skin which is not inflamed

Do not use if any of the above apply to you. If you are not sure, talk to your doctor or pharmacist before using Betnovate. 
Warnings and precautions
Talk to your doctor or pharmacist before using Betnovate if:
• you have previously had an allergic reaction with another steroid 
• you are applying Betnovate under an airtight dressing, including a child’s nappy. These dressings make it easier for the active ingredient to pass through the skin. It is possible to 

accidentally end up using too much.
• you have psoriasis, your doctor will want to see you more often.
• using for a chronic leg ulcer as you may be at increased risk of local allergic reaction or infection.
• you are applying to a large surface area
• you are applying Betnovate on broken skin or within the skin folds.
• you are applying near eyes or on eyelids, as cataracts or glaucoma may result if Betnovate repeatedly enters the eye.
• you have an infection of the skin as this will need to be treated.
• you are applying to thin skin such as the face or on children as their skin is thinner than adults and as a result may absorb larger amounts.
 Dressing or bandages should not be used on children or on the face where Betnovate is applied.
 Use on children or on the face should be limited to 5 days.
Contact your doctor if you experience blurred vision or other visual disturbances.
If there is a worsening of your condition during use consult your prescriber – you may be experiencing an allergic reaction, have an infection or your condition requires a different treatment.
Do not smoke or go near naked flames due to the risk of severe burns. Fabric (clothing, bedding, dressing etc) that has been in contact with this product burns more easily and is a serious 
fire hazard. Washing clothing and bedding may reduce product build-up but not totally remove it.
If you experience a recurrence of your condition shortly after stopping treatment, within 2 weeks, do not restart using the cream/ointment without consulting your prescriber unless 
your prescriber has previously advised you to so. If your condition has resolved and on recurrence the redness extends beyond the initial treatment area and you experience a burning 
sensation, please seek medical advice before restarting treatment.
If you are not sure if any of the above apply to you, talk to your doctor or pharmacist before using this medicine.
Other medicines and Betnovate
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicine, especially if you are taking ritonavir and itraconazole medications.
Pregnancy and breast-feeding and fertility
If you are pregnant or are breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.
Betnovate Cream contains chloroscresol and cetostearyl alcohol
Betnovate cream contains chlorocresol which may cause allergic reactions and cetostearyl alcohol which may cause local skin reactions (e.g. contact dermatitis).

3 How to use Betnovate 
Always use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure. 
Using this medicine
• You usually apply Betnovate once or twice a day. This may be reduced as your skin begins to get better.
• Betnovate is for use on your skin only.
• Do not use more than the amount prescribed for you.
• Do not use on large areas of the body for a long time (such as every day for many weeks or months) - unless your doctor tells you to.

• The germs that cause infections like warm, moist conditions under bandages or dressings so always clean the skin before a fresh dressing is put on.
• If you are applying Betnovate on someone else make sure you wash your hands after use or wear disposable plastic gloves.
• If your skin problem does not improve in 2 to 4 weeks, talk to your doctor.
Guidance on how to apply Betnovate
1 Wash your hands.
2 Apply a thin layer to the affected area(s) and gently rub into the skin until it has all disappeared. You can measure how much Betnovate to use with your fingertip. For children you will 

need to use less cream but still use an adult finger to measure out the fingertip unit. This picture shows one fingertip unit.

3 Unless you are meant to apply Betnovate to your hands as a part of the treatment, wash them again after using Betnovate.
For an adult

Do not worry if you find you need a little more or less than this. It is only a rough guide. 
For a child aged 1 – 10

Number of fingertip units needed

Child’s age Face and neck Arm and hand Leg and foot Front Back including buttocks

1-2 years 1 ½ 1 ½ 2 2 3

3-5 years 1 ½ 2 3 3 3 ½

6-10 years 2 2 ½ 4 ½ 3 ½ 5

• Do not use it on children under 1 year of age.
• It is especially important in children not to exceed the prescribed amount.
• A course of treatment for a child should not normally last more than 5 days - unless your doctor has told you to use it for longer.
If you have psoriasis
If you have thick patches of psoriasis on your elbows or knees, your doctor may suggest applying Betnovate under an airtight dressing. It will only be at night to help Betnovate to start 
working. After a short period of time you will then apply Betnovate as normal.
If you apply Betnovate to your face
You should only apply Betnovate to your face if your doctor tells you to. It should not be used for more than 5 days, as the skin on your face thins easily. Do not let Betnovate get into your eyes.
If you use more Betnovate than you should
If you apply too much or if accidentally swallowed, it could make you ill. Talk to your doctor or go to the hospital as soon as possible.
If you forget to use Betnovate 
If you forget to apply Betnovate, apply it as soon as you remember. If it is close to the time you are next meant to apply it, wait until this time.
If you stop using Betnovate 
If you use Betnovate regularly make sure you talk to your doctor before you stop using it as your condition may get worse if stopped suddenly.
If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4 Possible side effects 
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Stop using Betnovate and tell your doctor immediately if:
• you find that your skin condition gets worse, you develop a generalised rash or your skin becomes swollen during treatment. You may be allergic to Betnovate, have an infection or 

need other treatment.
• you have psoriasis and get raised bumps with pus under the skin. This can happen very rarely during or after treatment and is known as pustular psoriasis.
Other side effects you may notice when using Betnovate include:
Common: may affect up to 1 in 10 people
• a feeling of burning, pain, irritation or itching where Betnovate is applied.
Very rare: may affect up to 1 in 10,000 people
• an increased risk of infection
• an allergic skin reaction where Betnovate is applied
• rash, itchy bumpy skin or redness of the skin 
• thinning and dryness of your skin and it may also damage or wrinkle more easily
• stretch marks may develop
• blood vessels under the surface of your skin may become more noticeable
• an increase or reduction in hair growth or hair loss and changes in skin colour
• weight gain, rounding of the face. 
• delayed weight gain or slowing of growth in children
• bones can become thin, weak and break easily
• cloudy lens in the eye (cataract) or increased pressure in eye (glaucoma)
• a decrease in the level of the hormone cortisol in your blood
• increased blood sugar levels or sugar in the urine
• high blood pressure
Not Known: frequency cannot be estimated from the available data
• blurred vision
• Steroid withdrawal reaction: If used continuously for prolonged periods a withdrawal reaction may occur on stopping treatment with some or all of the following features: redness of the 

skin which can extend beyond the initial area treated, a burning or stinging sensation, intense itching, peeling of the skin, oozing open sores.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. 
To report Product Complaint/s or Adverse Event/s associated with the use of GSK product/s, please contact us via: gulf.safety@gsk.com.
By reporting side effects you can help provide more information on the safety of this medicine.

5  How to store Betnovate 
• Keep this medicine out of the sight and reach of children.
• Do not use this medicine after the expiry date which is stated on the tube or carton after (EXP). The expiry date refers to the last day of that month.
• Do not store above 25 °C
• Do not throw away medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use. These measures will 

help protect the environment.

6  Contents of the pack and other information 
What Betnovate cream contains
• The active ingredient is betamethasone valerate. Each 1 g contains 1 mg of betamethasone (0.1% w/w) as valerate. The other ingredients are Chlorocresol Ph. Eur., 

Macrogol Cetostearyl Ether Ph. Eur., Cetostearyl Alcohol Ph. Eur., White Soft Paraffin Ph. Eur., Liquid Paraffin Ph. Eur., Sodium Dihydrogen Phosphate Dihydrate 
Ph. Eur., Phosphoric Acid Ph. Eur., Sodium Hydroxide Ph. Eur. and Purified Water Ph. Eur.

What Betnovate looks like and contents of the pack
Within each carton is a tube with a plastic screw cap, which contains 30 g of cream.
Marketing Authorisation Holder
Glaxo Wellcome UK Limited, GSK Medicines Research Centre, Gunnels Wood Road, 
Stevenage, Hertfordshire, SG1 2NY, United Kingdom
Manufacturer
Glaxo Operations UK Limited
Barnard Castle, UK
This leaflet was last revised in August 2023.
Trade marks are owned by or licensed to the GSK group of companies.
© 2024 GSK group of companies or its licensor.

THIS IS A MEDICAMENT
Medicament is a product which affects your health and its consumption 
contrary to instructions is dangerous for you.
Follow strictly the doctor’s prescription, the method of use and the 
instructions of the pharmacist who sold the medicament.
- The doctor and the pharmacist are the experts in medicines, their 

benefits and risks.
- Do not by yourself interrupt the period of treatment prescribed.
- Do not repeat the same prescription without consulting your doctor.
- Keep all medicaments out of reach of children.

Council of Arab Health Ministers,
Union of Arab Pharmacists.
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نشرة العبوة: معلومات للمستخدم 

بتنوفيت كريم
بيتاميثازون فاليرات

يجب قراءة هذه النشرة بالكامل بعناية قبل البدء في تناول هذا الدواء لأنها تحتوي على معلومات مهمة لك.
يجبالاحتفاظبهذهالنشرة.فقدتحتاجإلىقراءتهامرةأخرى. •
إذاكانلديكأياستفساراتأخرى،اسألطبيبكأوالصيدلاني. •

لقدتموصفهذاالدواءلكأنتفقط،فلايجوزإعطاؤهللآخرين.فقديؤذيهم،حتىولوكانتلديهمنفسالعلاماتالمرضيةالموجودةلديك. •
منالآثارالجانبية.ويشملذلكأيّآثارجانبيةمحتملةغيرواردةفيهذهالنشرة.انظرالقسم4. يجباستشارةالطبيبأوالصيدلانيإذاتعرّضتلأيٍّ •

محتويات هذه النشرة
معلوماتعنبتنوفيتودواعياستعماله 1

معلوماتيجبمعرفتهاقبلاستخدامبتنوفيت 2
كيفيةاستخدامبتنوفيت 3
الآثارالجانبيةالمحتملة 4
كيفيةتخزينبتنوفيت 5

محتوياتالعبوةومعلوماتأخرى                6

معلومات عن بتنوفيت ودواعي استعماله  1
يحتويبتنوفيتعلىدواءيسمىبيتاميثازونفاليرات.وهوينتميإلىمجموعةمنالأدويةتسمىالستيرويداتالتيتقللالتورموالتهيجّ.

يستخدمبتنوفيتللمساعدةفيتقليلالاحمراروالحكةبسببمشاكلمعينةبالبشرة،مثلالإكزيماوالصدفيةوالتهابالجلد. 
معلومات يجب معرفتها قبل استخدام بتنوفيت   2

لا تستخدم بتنوفيت في الحالات التالية:
ناتالأخرىلبتنوفيت)المذكورةفيالقسم6(        • إذاكنتتعانيمنالحساسية)فرطالحساسية(تجاهبيتاميثازونفاليراتأوأيّمنالمكوِّ

للطفلالذييقلعمرهعنعام •
لعلاجأيّمنالمشكلاتالتاليةبالبشرة،حيثيمكنأنيزيدهاسوءًا: •

حبالشباب -
احمرارالجلدالشديدبالأنفوحولها)العدالوردي( -

الطفحالجلديفيصورةنقاطحمراءحولالفم)التهابالجلدحولالفم( -
الحكةحولالمجرىالخلفيأوالأعضاءالتناسلية -

عدوىالبشرة)إلافيحالةعلاجالبشرةمعاستخدامدواءٍمضادٍللعدوىفيالوقتذاته( -
وجودحكةفيالبشرةمععدمالتهابها -

يجبعدمالاستخدامإذاانطبقعليكأيّمماذكُرأعلاه.وإذاكنتغيرمتأكد،يجباستشارةالطبيبأوالصيدلانيقبلاستخدامبتنوفيت.
تحذيرات  واحتياطات

يجباستشارةالطبيبأوالصيدلانيقبلتناولبتنوفيتفيالحالاتالتالية:
فيحالةالإصابةبحساسيةفيالسابقمننوعآخرمنالسترويدات •

نالفعالإلىالبشرةأكثرسهولة.وقدينتهيبكذلكإلىوضعكميةأكثرمناللازمعنغيرقصد. عندوضعبتنوفيتتحتضمادةمحكمة،بمافيذلكحفاضالطفل.حيثتجعلهذهالضماداتتسربالمكوِّ •
فيحالةالمعاناةمنالصدفية،ورغبةطبيبكفيمتابعتككثيرًا. •

عنداستخدامهلعلاجقرحةمزمنةبالرجلحيثقديؤديذلكإلىزيادةخطورةحدوثتفاعلتحسسيموضعيأوعدوى. •
عندوضعهعلىمساحةكبيرةمنسطحالبشرة •

عندوضعبتنوفيتعلىالبشرةالمتشققةأوداخلثناياالبشرة. •
عندوضعهبجوارالعينينأوعلىالجفون،حيثقديحدثإعتامعدسةالعينأوالزَرَقفيحالةدخولبتنوفيتبشكلمتكررإلىالعين. •

عندوجودإصابةبالجلدلأنهذاسوفيحتاجإلىعلاج. •
عندوضعهعلىالبشرةالنحيفةمثلالوجهأوعلىالأطفالحيثتكونبشرتهمأكثرنحافةعنالبالغين،وبالتاليقديحدثامتصاصلكمياتأكبر. •

ينبغيعدموضعضماداتعلىبشرةالأطفالأوعلىالوجهفيمكانوضعبتنوفيت. 
يجبأنتقتصرفترةاستخدامهللأطفالأوعلىالوجهعلى5أيام. 

اتصلبطبيبكإذاكنتتعانيمنعدموضوحالرؤيةأواضطرباتاخريفيالرؤية.
إذاكانهناكتفاقمفيحالتكأثناءالاستخدام،استشرطبيبكالواصف-قدتكونتعانيمنردفعلتحسسي،لديكعدوىأوحالتكتتطلبعلاجًامختلفاً.

لاتدخنأوتقتربمنألسنةاللهبالمكشوفةكيلاتكونعرضةلخطرالإصابةبحروقشديدة.يحترقالنسيج)الملابس،الفِراش،الضمادات،إلخ(الذيلامسهذاالمنتجبسهولةأكبرويعُتبرخطرًاحقيقياًلنشوبالحريق.قديقللغسل
الملابسوالفِراشمنتراكمالمنتجولكنلايزيلهتمامًا.

إذاتكررتحالتكبعدفترةوجيزةمنالتوقفعنالعلاج،فيغضونأسبوعين،فلاتعاوداستعمالالكريم/المرهمدوناستشارةالطبيبالذيوصفلكالدواءإلاإذانصحكالطبيببذلكمسبقاً.إذاعولجتحالتكوامتدالاحمرارإلىما
هوأبعدمنمنطقةالعلاجالأوليةعندتكرارهوأصبتبإحساسحارق،فيرجىطلبالمشورةالطبيةقبلبدءالعلاجمرةأخرى.

وفيحالةعدمالتأكدمنانطباقأيّمماذكُرأعلاهعليك،ينبغياستشارةالطبيبأوالصيدلانيقبلاستخدامهذاالدواء.
الأدوية الأخرى وبتنوفيت

أبلغالطبيبأوالصيدلانيإذاكنتتتناولأيّأدويةأخرى،أوتناولتهامؤخرًا،أوقدتتناولها،خاصةإذاكنتتتناولأدويةريتونافيروإيتراكونازول.
الحمل والرضاعة الطبيعية والخصوبة

إذاكنتِحاملاًأوترضعينرضاعةطبيعيةأوتعتقدينأنكِحاملأوتخططينللإنجاب،فيجباستشارةالطبيبأوالصيدلانيقبلاستخدامهذاالدواء.
يحتوي كريم بتنوفيت على كلوروكريزول  و  كحول سيتوستيريلي        

يحتويكريمبتنوفيتعلىكلوروكريزولوالذيقديسببالحساسيةوالكحولالسيتوستيريليوالذيقديسببتفاعلاتجلديةموضعية)مثلالتهابالجلدالتماسي(.

كيفية استخدام بتنوفيت    3
يجبدائمًااستخدامهذاالدواءبدقةوفقاًلتعليماتالطبيب.وينبغياستشارةالطبيبأوالصيدلانيفيحالةالشك.

استخدام هذا الدواء
يتموضعبتنوفيتمرةأومرتينيومياًفيالمعتاد.ويمكنتقليلذلكمعبدءتحسّنالبشرة. •

يتموضعبتنوفيتعلىالبشرةفقط. •
يجبعدماستخدامكميةأكثرمنالموصوفةلك. •

يجبعدمالاستخدامعلىالجسملفترةطويلة)مثلالاستخداميومياًلعدةأسابيعأوشهور(-إلاإذاطلبالطبيبذلك. •
الجراثيمالتيتسببالعدوىتحبالبقاءفيأماكنالدفءوالرطوبةتحتالضمادات،لذلكيجبتنظيفالبشرةدائمًاقبلوضعضمادةجديدة. •

إذاقمتبوضعبتنوفيتلشخصآخر،فتأكدمنغسليدكبعدها،أوارتدِقفازاتبلاستيكيةمخصصةللاستعمالمرةواحدةفقط. •
وفيحالةعدمتحسّنمشكلةالبشرةخلالأسبوعينإلى4أسابيع،يجباستشارةالطبيب. •

إرشادات كيفية وضع بتنوفيت
اغسلاليدين. 1

ضعطبقةخفيفةعلىالمنطقة)المناطق(المصابةوقمبتدليكهابرفقعلىالبشرةحتىتختفيتمامًا.يمكنكقياسمقداربتنوفيتالمستخدممنخلالأنملتك.وبالنسبةللأطفال،سوفتحتاجإلىتقليلالكريمواستخدامإصبعالكبارلقياس 2
وحدةالأنملة.توضحهذهالصورةوحدةأنملةواحدة.

اغسلاليدينمرةأخرىبعداستخدامبتنوفيت،إلاإذاكنتتقصدوضعبتنوفيتعلىاليدينكجزءمنالعلاج. 3
طريقة الاستخدام الخاصة بالبالغين 

الوجهوالرقبة:
2,5 وحدات أنملة.

الظهر:7 وحدات أنملة.
الجبهة:7 وحدات أنملة.

ذراعواحد)لايشملاليد(:
3 وحدات أنملة.

كلاجانبياليدالواحدة:
1 وحدة أنملة.

رجلواحدة)لاتشملالقدم(:
6 وحدات أنملة.

قدمواحدة:
2 وحدات أنملة.

لاتقلقإذاوجدتأنكبحاجةإلىقدرأكثرقليلاًأوأقلقليلاًمنهذاالمقدار.فهذاتوجيهتقريبيفحسب.
بالنسبة للأطفال بعمر 1-10 سنوات 

عدد وحدات الأنملة اللازمة
الظهر شاملةً الأردافالجبهةالرجل والقدمالذراع واليدالوجه والرقبةعمر الطفل

1،51،5223من سنة إلى سنتين
33،5 1،523من 3 إلى 5 سنوات

22،54،53،55من 6 إلى 10 سنوات
يحظرالاستخدامفيحالةالطفلالذييقلعمرهعنعام. •

منالمهمبصفةخاصةعنداستخدامهللأطفالعدمالزيادةعلىالمقدارالموصوف. •
ينبغيعادةًعدماستمرارفترةالعلاجللطفللأكثرمن5أيام-إلاإذاأوصىالطبيبباستخدامهلفترةأطول. •

في حالة الإصابة بالصدفية
إذاكنتتعانيمنبقعسميكةمنالصدفيةعلىالكوعينأوالركبتين،فقديطلبمنكالطبيبوضعبتنوفيتتحتضمادةمحكمة.وسيتموضعهخلالالليلفقطلمساعدةبتنوفيتفيبدءالعمل.وبعدفترةزمنيةقصيرة،يمكنكوضعبتنوفيت

بصورةعادية.
في حالة وضع بتنوفيت على الوجه

يجبعليكوضعبتنوفيتعلىالوجهفقطإذاأخبركالطبيببذلك.ويجبعدماستخدامهلأكثرمن5أيام،حيثتصبحبشرةوجهكنحيفةبسهولة.لا تسمح بدخول بتنوفيت إلى العينين.
في حالة تجاوز الجرعة اللازمة من بتنوفيت

قديسببوضعمقداركبيرمنالكريمأوابتلاعهعنطريقالخطأإصابتكبالمرض.يجباستشارةالطبيبأوالذهابللمستشفىعلىالفور.
في حالة نسيان استخدام بتنوفيت 

فيحالةنسيانوضعبتنوفيت،ينبغيوضعهعلىالفورعندتذكره.إذاكانقداقتربموعدالجرعةالتالية،فانتظرحتىموعدالجرعةالتالية،ثمضعالدهان.
في حالة التوقف عن استخدام بتنوفيت 

إذاكنتتستخدمبتنوفيتبانتظام،فيجبعليكاستشارةطبيبكقبلإيقافاستخدامه،حيثقدتتفاقمإصابتكإذاقمتبإيقافاستخدامهفجأة.
وإذاكانهناكالمزيدمنالاستفساراتحولاستخدامهذاالدواء،يجبسؤالالطبيبأوالصيدلاني.

الآثار الجانبية المحتملة  4
مثلجميعالأدوية،قديسببهذاالدواءحدوثآثارجانبية،بالرغممنأنهالاتحدثلجميعالأشخاص.

يجب التوقف عن استخدام بتنوفيت واستشارة الطبيب على الفور في الحالات التالية:
إذوجدتأنحالةبشرتكتسوء،أوأصبتبطفحجلديعام،أوتورمتبشرتكأثناءالعلاج.فقدتكونتعانيمنحساسيةتجاهبتنوفيت،أومصاباًبالتهاب،أوتحتاجعلاجًاآخر. •

إذاكنتمصاباًبالصدفيةوتعانيمنتزايدتحاديبقيحيةتحتالجلد.قديحدثهذابشكلنادرجدًاأثناءالعلاجأوبعده،ويعرفبالصدفيةالبثرية. •
تشمل الآثار الجانبية الأخرى التي قد تلاحظها عند استخدام بتنوفيت:

شائع:قدتصيبشخصًابينكل10أشخاص
إحساسبحرقان،أوألم،أوتهيج،أوحكةفيالمنطقةالتييوضععليهابتنوفيت. •

نادر جدًا:قدتصيبشخصًابينكل10000شخص
زيادةخطرحدوثالعدوى •

تفاعلحساسيةعلىالبشرةفيمكانوضعبتنوفيت •
حكةأوطفحجلديعلىالبشرةذاتالبثورأواحمرارالبشرة •

نحافةالبشرةوجفافهاوقديسببتلفهاأوظهورالتجاعيدبهابسهولةأكبر •
قديتطورظهورعلاماتالتمدد •

تصبحالأوعيةالدمويةتحتسطحالبشرةأكثروضوحًا •
زيادةأونقصانفينموالشعرأوتساقطالشعروحدوثتغيراتفيلونالبشرة •

زيادةالوزن،واستدارةالوجه. •
تأخرزيادةالوزنأوبطءنموالأطفال •

تصبحالعظامنحيفةوضعيفةوسهلةالكسر •
غيامعدساتالعين)إعتامعدسةالعين(أوزيادةالضغطفيالعين)الزَرَق( •

انخفاضفيمستوىهرمونالكورتيزولفيدمك •
زيادةمستوياتالسكرفيالدمأوالبول •

ارتفاعضغطالدم •
غير معروف:لايمكنتقديرمعدلالحدوثمنالبياناتالمتاحة

عدموضوحالرؤية •
تفاعلانسحابالستيرويد:إذاتماستعمالهبشكلمستمرلفتراتطويلة،فيمكنأنتحدثبعضالأعراضالتاليةأوكلهاكردفعلللانسحابعندإيقافالعلاج:احمرارالجلدالذييمكنأنيمتدإلىماأبعدمنالمنطقةالمعالجةالأولية، •

والشعوربالحرقان،والوخز،وحكةشديدة،وتقشيرالجلد،وارتشاحالقروحالمفتوح.
الإبلاغ عن الآثار الجانبية

منالآثارالجانبية.ويشملذلكأيّآثارجانبيةمحتملةغيرواردةفيهذهالنشرة. يجباستشارةالطبيبأوالصيدلانيإذاتعرّضتلأيٍّ
gulf.safety@gsk.comبرجاءالتواصلعبرGSKمناجلتسجيلشكويبخصوصالدواءاواعراضجانبيةمرتبطهباستخدامدواءشركه

فمنخلالالإبلاغعنالآثارالجانبية،يمكنكالمساعدةفيتقديمالمزيدمنالمعلوماتحولسلامةهذاالدواء.
كيفية تخزين بتنوفيت   5

يجبحفظهذاالدواءبعيدًاعنمرأىومتناولالأطفال. •
نعلىالأنبوبأوالعبوةالكرتونيةبعدكلمة)EXP(.يشيرتاريخانتهاءالصلاحيةإلىاليومالأخيرمنالشهرالمذكور. لايجوزاستخدامالدواءبعدانتهاءتاريخالصلاحيةالمدوَّ •

لايجوزحفظهبدرجهحرارةتزيدعن25درجةمئوية. •
لاتتخلصمنالأدويةعنطريقمياهالصرفالصحيأوالنفاياتالمنزلية.ويجبسؤالالصيدلانيعنالطريقةالمناسبةللتخلصمنالأدويةالتيلمتعدتستخدمها.   فهذهالإجراءاتمنشأنهاالمساعدةفي  •

حمايةالبيئة.
6    محتويات العبوة ومعلومات أخرى                 

ماذا يحتوي بتنوفيت كريم
المادةالفعالةهيبيتاميثازونفاليرات.يحتويكل1جمعلى1مجممنبيتاميثازون)0.1٪وزن/وزن(علىهيئةفاليرات.المكوناتالأخرىهيكلوركريزول.Ph. Eur،مكروجولسيتوستياريلالأثير •
،Ph. Eur.حامضالفوسفريك،Ph. Eur.ثنائيهيدراتفوسفاتثنائيهيدروجينالصوديوم،Ph. Eur.برافينسائل،Ph. Eur.برافينابيضناعم،Ph. Eur.سيتوستياريلالكحول،Ph. Eur.

Ph. Eur.ماءمنقي،Ph. Eur.هيدروكسيدالصوديوم
شكل بتنوفيت ومحتويات العبوة

يوجدأنبوبداخلكلعبوةكرتونيةبغطاءبلاستيكيملولب،وهويحتويعلى30جممنالكريم.
الشركة المالكة لحق التسويق:

Glaxo Wellcome UK Limited, GSK Medicines Research Centre,
Gunnels Wood Road, Stevenage, Hertfordshire, SG1 2NY, United Kingdom

الشركة المصنعة
Glaxo Operations UK Limited

Barnard Castle, UK
تمت آخر مراجعة لهذه النشرة في اغسطس 2023.

العلاماتالتجاريةمملوكةلمجموعةشركاتGSKأومرخصةلها.
© 2024حقوقالنشرمحفوظةلمجموعةشركاتGSKأومانحالتراخيصالخاصبها.

 ان هذا دواء:
الدواءمستحضريؤثرعلىصحتكواستهلاكهخلافاًللتعليماتيعرضكللخطر.
اتبعبدقةوصفةالطبيبوطريقةالاستعمالالمنصوصعليهاوتعليماتالصيدلي

الذيصرفهالك.
-فالطبيبوالصيدليهماالخبيرانبالدواءوبنفعهوضرره.

-لاتقطعمدةالعلاجالمحددةلكمنتلقاءنفسك.
-لاتكررصرفالدواءبدوناستشارةالطبيب.

-لاتتركالأدويةفيمتناولأيديالأطفال.
مجلسوزراءالصحةالعرب
واتحادالصيادلةالعرب.
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